
 

 
 
 

City of Aurora, Illinois 
 
 
Corrosion Control Treatment Optimization Study 

 
 

Qualifications Based Selection (QBS) 
QBS 22-53 

 
 
 
 
 
 
 
 

June 21, 2022 
 
 
 
 
 
 
 
 

Prepared by: 
City of Aurora – Water Production Division 

44 East Downer Place 
Aurora, IL 60507 



Corrosion Control Treatment Optimization Study June 21, 2022 
Qualifications Based Selection (QBS) 

 

I. General Information 
The City of Aurora (City), Water Production Division (WPD) requires the services of a qualified and 
experienced professional consulting firm to perform the engineering services necessary to complete a 
comprehensive corrosion control treatment optimization study as recently required by the Illinois 
[...]
permitting the lead to leach into the water.  Further lead 
sampling is planned to begin in January 1995 and continue through 
the year. 

 
The Water Production personnel and Clark Dietz plan to continue 
testing and collecting data to support this report through the 
end of 1994. I will forward any additions to this study to you 
when available. 

 
I am available to answer any questions you may have of the 
Corrosion Control study at your request. 

 
AE/dw 

attachments 

cc: Mayor Pierce 
R. Rieser 
W. Kearney 
L. Tatar 

 
 
 

,;:rt;,, 
°%; >.&:/ printed on recycled paper 

( 

) 
 

 -------:--·- 



 

 
 
 
 
 
 
 
 
 
 
 
 
 

CORROSION CONTROL STUDY 

CITY OF AURORA,  ILLINOIS 

 
 
 
 
 
 
 
 
 
 

Prepared by: 
 

Clark Dietz,·Inc. 
 

June 1994 



 
 
 
 

CORROSION CONTROL STUDY 

CITY OF AURORA, ILLINOIS 

 
EXECUTIVE SUMMARY 

I 
The City of Aurora proposes adjusting finished water pH, alkalinity and calcium 
concentrations in order to provide optimal corrosion control as required by the Lead and 
Copper Rule. The plant normally produces a non-corrosive water; however, at low alkalinity, 
calcium and pH values, both Langlier and CCPP indices predict an aggressive water. At high 
values, large precipitation potentials could mean excessive calcite deposition near the plant. 
Computer modeling indicates optimal calcium carbonate precipitation potential (CCPP) can be 
maintained by establishing the following finished water goals: 

 

pH 
alkalinity 
calcium 

9.1 - 9.2 
60 - 90 mg CaC03/1 
40 - 60 mg Ca/I 

 

These water quality goals are near the 1993 average values of 9.1 pH, 75 mg CaC03/l 
alkalinity and 45 mg Ca/I calcium and can be achieved by optimizing existing plant processes. 
These operating changes will be simple to implement and reduce plant lime and carbon 
dioxide consumption, resulting in cost savings. After the proposed water quality changes are 
implemented, co.mparative corrosion rate data will be collected and the system will be 
monitored to ensure potential adverse effects such as increased trihalomethane (THM) 
production and excessive scale formation are minimized. l Chemical inhibition using ortho-, polyphosphate blended formulations was also evaluated. 
Although other lime softening plants have reduced lead corrosion using these products, the 
literature indicates Aurora's finished water pH is outside the optimum range of these 
chemicals. The City is currently conducting coupon rack testing of three inhibitors. Results 
from the first three months of testing indicate these chemicals do not reduce lead corrosion 
and may even increase lead corrosion rates. The City plans to continue the coupon rack 
testing for several more months to ensure that the results to-date are not a startup 
phenomenon, as claimed by the chemical suppliers. 

I 
I 
I 
I 
I 
r 

t 



r 
' 

 
: 

I 
I 
I BACKGROUND 

 
 
 
 

CORROSION  CONTROL .STUDY 

CITY OF AURORA, ILLINOIS 

The Lead and Copper Rule, promulgated by the U.S. EPA on June 7, 1991, requires public 
water systems to sample consumer taps to demonstrate compliance with action level 
concentrations (ALs) for lead and copper. If more than ten percent of the taps exceed an AL, 
the utility must conduct a public education program and implement optimal corrosion control 
treatment. 

 Although results from the first round sampling for the City of Aurora were below action 

 levels, the 90th percentile lead concentration of the second set was 15.7 ppb - just above the 
15 ppb limit. Copper concentrations for both data sets were well below the action level of 
1300 ppb. As a large system, the Aurora water system must submit a corrosion control study 
to the Illinois EPA by July 1, 1994. 

 

The City of Aurora serves a population of approximately 99,000 with a combination of 
surface and groundwater in the ratio of 2: 1. Treatment processes currently consist of 
aeration, lime softening, recarbonation, filtration, chlorine disinfection and fluoridation. 
Alum and activated carbon are also added to the raw water. The normal daily flow is about 
14 mgd and the plant design rate is 28 mgd. Of the 30,550 service connections, it is 
estimated that 17,000 are copper and 13,550 are lead. The distribution system consists of 395 
miles of cast iron and ductile iron pipe, 17 groundwater wells, four elevated storage tanks, 

I four ground storage tanks and two booster pump stations. 
Data from 1992-1994 was used to characterize Fox River, well, distribution and finished 

 water quality. Typical values are presented in Table 1. Based on these data, the source 
waters are not contributing to the observed distribution system lead levels. Comparison of 
finished water and distribution system water quality indicate the distribution water is relatively 

I stable. 
A summary of the lead and copper tap sampling monitoring results is presented in the 
appended map and table. (See Table A-1 and Drawing A-1) There are no obvious areas of 
high lead concentration. Review of City records indicate lead service lines and in-home lead 
piping and lead solder are the only sources of lead in the Aurora water distribution system. 
Therefore, lead abatement alternatives will focus on distribution system corrosion. The 
primary lead abatement alternatives are: (1) remove and replace lead service lines or (2) 
implement corrosion control treatment. 

I LEAD LINE REPLACEMENT 

The cost to replace the lead service lines was calculated assuming a 10-year replacement 
program, replacing 1355 services per year. At a pipe installed cost of $50 per LF and an 
average service line length of 50 feet, the cost of replacement is $2500 per service. Annual 
costs would be: 

 

1,355 * $2500 = $3,390,000 per year 

I 2 

I 

I 
I 

I 
I 

I 
I. 

I 
I 



- - ·J!l.l!!l!llll -/ --- - - - -- .... l_- - \-' f!!!!!!!l!!!lll 

 
TABLE 1 

City of Aurora 
Water Quality Characteristics 

 
 
 
 

Fox River Wells Finished Water  Distribution 
  minimum average maximum Water 

 

 pH 8.4 7.38 7.98 9.1 10.1 9.1 
Calcium, mg Ca/I 160 202 30 44 82 33 
Total Hardness, mg CaC03/I 259 330  134   
Alkalinity, mg CaC03/I 200 282 32 73 135 75 
Conductivity, uohm/cm    498  526 

w Copper, mg/I 
Lead, mg/I 

<0.01 
<.005 

0.013 
<.005 

 0.022 
<.005 

  

 Temperature (oC)   6.3 13.1 21.6  



The present worth of costs assuming a 4% interest rate over the 10-year replacement period 
is: 

 

$3,390,000 * (P/A,4%,10 = 8.111) = $27,500,000 

 
POTENTIAL TREATMENT  STRATEGIES 

 
The three primary means of corrosion control are: 

o pH/alkalinity adjustment 

o Calcium hardness adjustment 

o Chemical inhibition 

First, other lime softening plants were surveyed for their experiences with corrosion control. 
Then implementation of each corrosion control method was evaluated based on the following 
criteria: 

 
o Effectiveness 
o Feasibility 
o Potential for Adverse Impact 
o Capital and Operating Costs 

 
Effective treatment is defined as meeting the objectives of maintaining lead and copper 
concentrations below the action level. The degree of effectiveness can be assessed by the 
ability to meet the standards under varying temperature, pH and alkalinity conditions. 
Feasibility of implementing a treatment means the practicality of installing and operating the 
new equipment in the existing water system. Adverse impacts are conflicts between lead 
corrosion control measures and other water quality or operating criteria. Finally, capital and 
operating costs were estimated for each corrosion control alternative. . 

 
SIMILAR WATER TREATMENT SYSTEMS 

 
Although lime softening plants experiencing corrosion problems are rare, a few were located 
and surveyed for information concerning their experiences with corrosion control. The 
characteristic water quality of these water treatment plants is summarized in Table 2. 

 
(1) Johnson County Kansas Water Treatment Plant 

 
This facility treats 130 to 170 mgd of water. from the Missouri and Kansas Rivers. Lime 
softening was installed in 1974 and the system operated at a pH of 8.5 until red water 
problems occurred and 
pH was raised to 9.2. The iron corrosion complaints resumed two to three years ago because 
the distribution system area had more than doubled. The City implemented a line cleaning 
and replacement program, but the red water persisted. The City has passed all lead and 
copper rule monitoring analysis, therefore, their corrosion control objective was limited to 
iron. 

 
 

4 



l 

I TABLE 2 

LIME SOFTENING SYSTEMS 
 
 

I Aurora, IL Johnson Co., MO 

 
 
 
 
 
 
 
 
 

Charleston, IL Miami-Dade Co., FL 

IWater Source 
pH 
Alkalinity, mg/I CaC03 
Calcium, mg/I Ca 
Conductivity, ug/cm3 
Inhibitor Used 
Dosage, mg/I product 
Lead before, ug/I 
Lead after, ug/I 

I Reduction, % 

 
 

Surface/Well 
9.1 
73 
44 

490 

 
 

Surface 
9.7 
90 
55 
550 

(1) 

 
 

Surface Well 
9.0 9.0 
90 
50 60 

 
Aqua Mag Calciquest 

0.5 0.5 
17.6 
5.1 
71 (2) 

Lead Data Source System Testing 

I 
System Testing System Testing 

I 
I 
I,. 
I 
I 
t 

 
\ 

(1) Lime addition was increased to raise pH and encourage calcium precipitation in the distribution sytem. 
A polyphosphate is added for sequestering calcium to both decrease filter sedimentation and promote calcium 
precipitation further out in the distribution system. Lead was not a concern, therefore, it was not specifically 
tracked in the corrosion study. However, the system has not exceeded any action levels during LCR monitoring. 
The corrosion rate of coupons in the distribution system dropped in half after corrosion control measures 
were instituted. ,,,,. ,,.. 

 
(2) Prior to adding inhibitor, tap samples in 50-60%of the homes surveyed exceeded the lead action level. 
Following inhibitor use, less then 10%failed. 

 
 
 
 
 
 
 
 

5 
 
 
 

 

I 
I 

1 



I 

To assess the problem, Johnson County conducted coupon testing to locate areas of acute 
corrosion. As suspected, the corrosion rate was highest in the farthest sectors of the 
distribution system where pH and alkalinity had dropped significantly.  The finished water pH 
was raised to 9.4, calcium to 55 mg Call and alkalinity to 80-100 mg CaC03/l. Three 
months ·after the pH was raised, the coupon tests were repeated and the rate of corrosion had 
dropped from 10.69 to 3.17 mils per year. The City currently operates with a distribution 
system pH of 9.5, alkalinity of 200-400 mg CaC03/l, 120-150 mg CaC03/l hardness and 

J DIC of 15-20 mg/I. In order to maintain a high pH in the system, plant finished water pH 
runs from 9.6 to 9.8. 

I A sodium polyphosphate inhibitor is added on top of the filters to minimize filter 
sedimentation and hold the calcium in solution so it precipitates further out in the distribution 
system lines. Follow up coupon testing and distribution pipe examination have confirmed 
effective corrosion control and deposition of a calcium carbonate scale. 

 
Johnson County has not experienced an increase in trihalomethane concentrations  due to the 
increase in pH. Their total THM concentration averages 30 ug/l, with occasional peaks of 50 
ug/1. The use of chloramine disinfectant rather than chlorine helps minimize organic 
complexing. Increasing the contact clarifier pH from 10.2 to 10.8 has resulted in an increase 
in lime use and blowdown waste. Lime use has increased by about 10 ppm/0.1 pH unit 
increase. 

I (2) Charleston, Illinois 

The City of Charleston treats approximately 2 mgd of water from the Embarras River. The 
treatment system includes lime softening, alum and carbon addition, recarbonation, filtration 
and disinfection. The contact clarifiers are typically operated at a pH of 10.5 and the finished 
water pH averages 9.0 pH, 90 mg CaC03/l alkalinity and 50 mg Call calcium. In 
anticipation of lead exceedances, Charleston added soda ash to buffer the water and raise its 
alkalinity for nearly a year in advance of the first monitoring. Despite these measures, the 
City failed the first round of lead and copper testing. Soda ash addition was increased in 

I response to the first exceedance but Charleston still failed the second round of sampling. 
Charleston began feeding Aqua Mag, an ortho-, polyphosphate blend inhibitor, at 0.5 mg/I as 
orthophosphate in September of 1992. Although the plant operates outside the optimum pH 
range of 7.5-8.5 for orthophosphate use, the inhibitor appears to be working. Since beginning 
phosphate addition, tap sample monitoring ninetieth percentile lead concentrations have 
dropped 71 % - from 17.6 ug/l to 5.1 ug/l. Furthermore, the inhibitor is cheaper and easier 
to handle than soda ash. Soda ash addition has been discontinued and pH in the distribution 
system allowed to revert to 8.2 to 8.8. 

t (3)   Miami-Dade  County Water Department 

The Miami-Dade County Water Department operates three plants which lime soften 300 mgd 
of groundwater. The Miami-Dade plants have a typical finished water quality of 8.8 to 9.2 
pH and a calcium hardness of 60 mg Call. The utility conducted a desk top corrosion study 
two years ago in anticipation of the Lead and Copper Rule. Increased softening to promote 
further calcium carbonate precipitation was rejected because Miami-Dade's corrosion problems 
have been traced to in-home faucets which would be left unprotected by scale formation. 

I 6 

I 

I 
I 

I 
I 

I 
I 

I 
I 

l 
I 



I 
Other testing has proven calcium carbonate scale does not adhere well to copper piping, 
leaving in-home lead solder unprotected. 

 
The inhibitors considered include: sodium silicate, orthophosphates, zinc phosphates, sodium 
polyphosphates, sodium hexametaphosphates and blended ortho-, polyphosphates. Because the 
Miami-Dade plants recalcine lime, several of the inhibitors were eliminated due to potential 
for contaminating the recycled lime. Sodium silicates were omitted from consideration for  
lack of data on its use for lead corrosion control. Pure orthophosphate was rejected because it 
is quickly expended, leaving piping at the boundaries of the distribution system unprotected. 
Since polyphosphates revert to orthophosphates over time, a combination of ortho-, 
polyphosphate was chosen for use in this large distribution system. 

 
Miami-Dade chose to test on a system-wide basis due to the inaccuracies inherent to loop 
testing. During startup, an inhibitor was fed at a concentration of 1.5 mg/l as 
orthophosphate. The current maintenance dosage is 0.5 mg/I. The only adverse effect of the 
phosphate addition has been increased algal growth in the filter. The algae is scrubbed off 
during filter backwashing and  increased backwashing has not been necessary.  Before using 
ortho-, polyphosphate inhibitor, over 50% of homes sampled failed to meet the lead action 
level. Currently only about 5% of homes sampled exceed the action level. According to Dr. 
Dick Auston of the Miami-Dade County Water Department, many lime softening plants in 
Southern Florida add a blended phosphate inhibitor for lead corrosion control. 

I pH/ALKALINITY/CALCIUM  HARDNESS ADJUSTMENT 

The purpose of adjusting alkalinity and pH is to minimize lead solubility. Alkalinity and pH 
adjustment are most often accomplished by addition of a hydroxide. For the City of Aurora, 
the logical method of increasing distribution system pH is to modify existing lime softening 
process parameters. These changes will also effect calcium concentration. Thus, the first two 
corrosion control methods, pH/alkalinity adjustment and calcium hardness adjustment will be 
considered together. 

 
Finished water pH can be increased by adjusting the recarbonation set point pH. Alkalinity 
and calcium content can be increased by decreasing claricone pH, e.g., softening less. 
Although increasing pH alone has an effect on formation of protective calcium carbonate 

I scale, increasing alkalinity and calcium concentrations further improves the scaling potential. 
The average plant effluent is non-corrosive, however, at the minimum finished water pH, 